Holman

Instruction Guide
40933

Holman
Rancho Cordova, CA 95742
800-343-7486
InstallationSupport@ Holman.com

20220815R3 DATE:




HOl.rnon. Instructions — 40933

PLEASE READ ALL INSTRUCTIONS AND WARNINGS PRIOR TO
ASSEMBLING, INSTALLING, AND USING THIS PRODUCT.

Warning
& Always check for wires, fuel tanks and lines, brake lines and other important

vehicle functionality items prior to drilling and installing all products.

Tools Needed

13mm Socket and Wrench 10mm Socket and Wrench
5mm Allen Hex 9/16” Socket and Wrench
7/16” Socket and Wrench 1/2” Socket and Wrench

Table of Contents

= L TP PP PPPPTTTP 2
[ Fo 100 T OO PPPTTPP T PPPPP 3
ProMaster City INSTAIALION............uuuiii e a e e 5
NV200/City EXPress INSTAIIALION .......ccoiiiiiiii it e e e ee s 6
Transit CoONNECT INSTAHALION ........eiiiiii e e e e e s s eeeaeeeas 7
ASSEMDIY INSTIUCTIONS ...uttiiiiiiiiiiitiiiiiiiaibb i ss s 8
Step 1 — ASSEMDBIY OF FOOL ...t e et e e e e e bbr e e e e e e 8
SEEP 2 — PAN HOOKS .. .o, 9
Step 3 — Determine Front and Rear BOWS .........cooooiiiiiiiiii e 9
Step 4 — MOUNE FEEE L0 RAIIS ....coiiiiiiie et e e e e neees 10
Step 5 — Place BOWS ON FEEL ....cocii i 10
Step 6 — INSTAll TOFQUE TUDE ..ottt e e e e e e e e e s e e e e e e e e e e sennsbneeeeeeaaeens 11
Step 7 — Install Ladder Pan Stiffener ..., 12
Step 8 — Determine Ladder StOP LOCALIONS .......ooiuiiiiiiiieee e ettt e et ee e e e e e e e s e snnaneeeeeeeaeeans 13
SteP 9 — INSLAIl LAUUET STOPS .ovviieeieiiiiiiiiiiee e e e e sttt e e e e s e ettt e e e e e e e e e s enab b e teeaeeeesssnnsaesaeeeeaeeens 14
Step 10 — Install Ladder HOOKS ......ccoooiiiieiecee 14
SteP 11 — INSTAl LAICH ... e r e e e e e e s e snnb e e eeeaeeeaans 15
SteP 12 — INSTAIl HANAIE ...t e e e e e e anne e e e e enees 15

Before You Beqin

Read all instructions prior to assembling or installing any Holman product.
Install the vehicle roof mounting rail prior to rack assembly.

Be sure to put sealant around all threads entering cargo area and between the rubber spacer and
roof of vehicle to prevent water from leaking into cargo area.

DO NOT EXCEED MANUFACTURERS WEIGHT CAPACITY FOR ROOF
BE SURE TO ADJUST LADDER CLAMPS ACCORDINGLY TO SECURE LADDER TO RACK

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST) Page 1



Instructions — 40933

PART NUMBER DESCRIPTION | QTY.

40933-04 FRONT BOW ASM | 1

40933-03 REAR BOW ASM | 1
40953-831 LADBEREAN 1 1
40933-43 ASSEMBLY 1
40800-21  |[TORQUE TUBE ASM| 1
40900-43 LATCH ASM 1

LADDER HOOK
40900-31-R2 ASSY. 2

40900-30-004 LADDER STOP 2

40800-10-008 LADDER STOP 2

13-03105 FOOT 4

TOP RAIL DRIVER

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST) Page 2



HOl.rnon. Instructions — 40933

Hardware
ITEM HARDWARE TO SCALE PART NUMBER DESCRIPTION | QY.
1/4-20 X 7/8" HEX
1 13004 HEAD BOLT 6
2 11541082 1/4 FLATWASHER | 18
3 336418 1/4" LOCK WASHER| 6
4 0169789 1/4-20 NYLOC NUT | 6
3/8-16 X 3/4" HEX
5 11241196 AL 8
3/8" SPLIT LOCK
6 @ 0123496 A= 8
7 @ 11541089 3/8" WASHER 8
5/16-18 X 1" HEX
: Emmmmm naaz | SNV |
5/16-18 X 5/8 HEX
? @‘W\Wﬁm ?72865A580 HEAD 4
5/16"-18 X 3/4"
10 Q]:MM 21810 CARRIAGEBOLT | ¢
1 @ 33080 5/16" FLATWASHER | 26
5/16" LOCKING
12 @ 1133620 o O 8
7 — N -
13 } 0169777 5/16-18 NYLOC | 14

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST) Page 3



Holman

Instructions — 40933

Hardware (Continued)

ITEM HARDWARE TO SCALE PARTNUMBER | DESCRIPTION | QIY.
14 @ 33216 S/CTENDER 1 4
s i s | MeLxzM e

-
16 a M8 X 25mm HEX | 4
™ M8-1.25 X 20 FLAT
17 i l\\\\m\“\\“\“\“\\ 0141405 |HEAD SOCKETCAP | 2
18 i: nstior7 - [M8125mmNYLON| -y
@ 5/16" RUBBER
19 FENDER WASHER,1-| 6
3/4"OD X 1/8"THK
20 SEALANT 1

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST) Page 4



HOl.rnon. Instructions — 40933

DO NOT EXCEED MANUFACTURERS WEIGHT CAPACITY FOR ROOF.

ProMaster City Installation

e Locate 6 mounting locations
shown on roof of van.

e Install mounting rail as shown
using M6 x 22mm bolts, 1/4” lock
washers, and 1/4” flat washers.

e In most installs, the rail upright is
to the outside of the van.

e Be sure to put rubber washer between the mounting rail and the roof to ensure sealing.
e Place sealant on and around threads to seal roof. (Passenger side shown)

FRONT EXPLODED MID EXPLODED REAR EXPLODED

FRONT TIGHTENED MID TIGHTENED REAR TIGHTENED

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST) Page 5



HOl.rnon. Instructions — 40933

DO NOT EXCEED MANUFACTURERS WEIGHT CAPACITY FOR ROOF.

NV200/City Express Installation

Locate 4 mounting locations shown on
roof of van.

Install mounting rail as shown using
M8 x 25mm bolts, 5/16” lock washers
and 5/16” flat washers.

In most installs, the rail upright is to the
outside of the van.

Mount rail so there is about 1” from the rear door opening.
Be sure to put rubber washer between the mounting rail and the roof to ensure sealing.
Place sealant on and around threads to seal roof. (Passenger side shown)

Note: Additional M8 x 20mm flat head screws are provided if mounting of feet interferes with
bolts.

== \ T 2
~ FRONT EXPLODED T ~=_~_ REAREXPLODED //
. e = =

FRONT TIGHTENED REAR TIGHTENED




HOl.rnon. Instructions — 40933

DO NOT EXCEED MANUFACTURERS WEIGHT CAPACITY FOR ROOF.

Transit Connect Installation

e Locate 4 mounting locations shown on
roof of van.

e Be sure to put rubber washer between
the mounting rail and the roof to
ensure sealing. In most installs, the ralil
upright is to the outside of the van.

e Mount rail so there is about 1” from the rear door opening.

¢ Install mounting rail as shown using M8 x 25mm bolts, 5/16” flat washers on the outside. Use the
5/16” fender washer and M8 lock nut on the inside of the van.

e Place sealant on and around threads to seal roof. (Passenger side shown)

Note: Additional M8 x 20mm flat head screws are provided if mounting of feet interferes with
bolts.

FRONT / &) REAR
(o EXPLODED EXPLODED
FRONT TIGHTENED REAR TIGHTENED

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST) Page 7



HOl.rnon. Instructions — 40933

Assembly Instructions

Step 1 — Assembly of Foot

e Measure width between previously installed rails.
e Onthe cross bows, use the slots that correspond to the measured distance between rails.

Width of Rails
and Centered

e Bolt feet to bows as shown, DO NOT TIGHTEN at this point.
e Feet can be installed as shown or reverse depending on how you mounted the rail.
e Most common orientation is with the opening in the foot toward the center of the van

e Use a 3/8” x 3/4" hex head bolt, 3/8” lock washers and a 3/8” flat washer to bolt foot to
crossmember. Snug Tighten, but allow movement.

e On Passenger Side, Rotate pan out of the way to access mounting slots.
NOTE: Driver Side Shown Below.

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST) Page 8



HOl.rnQn. Instructions — 40933

Step 2 — Pan Hooks

NOTE: Skip this step if adding 4A943.

e Use a 5/16” carriage bolts, 5/16” washers and a
5/16” lock nut to bolt pan hooks to the exposed
end of each bow.

e TIGHTEN.

Step 3 — Determine Front and Rear Bows

e Determine front and rear bow. The rear bow will have a dampening mechanism attached. Notice
the location of the triangular piece

FRONT BOW

) REAR BOW
0

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST) Page 9



HOl.rnon. Instructions — 40933

Step 4 — Mount Feet to Rails
e Locate the four mounting locations on the mount rails as shown below.

Using 5/16” x 17 hex head bolts, 5/16” flat washers and 5/16” lock nuts, bolt the foot to the mount
rail in the orientation shown.

Step 5 — Place Bows on Feet
Place the front bow on top of the front most mounts on the vehicle and the rear bow on the rear

most mounts.
Be sure there is an equal distance from the center of the cross bow to each foot as shown below.

The same slot, but on opposite ends of the bow should be used.

CENTER LINE

EQUAL DISTANCE EQUAL DISTANCE

MOUNT WIDTH

Rotate the pan to expose the slots in the bow. Place a foam block from the packaging to hold the
pan in an up position in order to access the mounting slots.

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST) Page 10



HOl.rnon. Instructions — 40933

e Using 3/8” x 1” hex head bolts, 3/8” split lock washers and 3/8” flat washers, attach the bow to
foot as shown.

e DO NOT tighten hardware. Leave hardware loose until the rack is assembled.
e Repeat these steps for installing remaining feet.

Driver Side Shown

Step 6 — Install Torque Tube

e Bolt the torque tube to the front and the rear bow using a 1/4" x 1” hex head bolt, two 1/4" flat
washers and a 1/4" lock nut at each location.

e Repeat near each bow.

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST) Page 11



J

HOl.rnQn. Instructions — 40933

FRONT CONNECTION REAR CONNECTION DQJ]

|

Step 7 — Install Ladder Pan Stiffener

e Using 3/8" x 3/4” hex heads, 3/8” lock washers and 3/8” flat washers, install ladder pan stiffener
to the end of each bows pan assembly.

e TIGHTEN.

—

«"Jjﬁiﬁﬂé@f %

"@.ﬁ e
= 8 .
e
FRONT BOW

@'\__@.\

@~ ©
&

REAR BOW

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST) Page 12



HOl.rnQn. Instructions — 40933

Step 8 — Determine Ladder Stop Locations

NOTE: On each bow, there are two positions available for mounting the ladder stops and ladder
hooks based on the size and type of ladder. Ladder stops may be installed either further inboard or
further outboard, depending on the ladder to be used. It is best to determine the size and type of
ladder prior to installing the ladder stops and ladder hooks. The following are examples of a typical 8
foot stepladder and 10 foot extension ladder mounted on the drop down ladder rack.

The following are the two positions available on each bow.

NOTE: In the rare instance the upper location on the front bow needs to be used, a 3/8” bolt
and lock nut will need to be used to install the ladder stop.

PO [ 0o

T

8

(52
™
H

oo
olo

B
i3
1T

D:

R

|

POSITION 1 POSITION 2
STEPLADDER EXTENSION
WIDE END p y LADDER,
STEPLADDER
THIN END

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST) Page 13



HOl.rnQn. Instructions — 40933

Step 9 — Install Ladder Stops

Using the hardware in the front bow, bolt ladder stop in orientation shown below. Be sure to place
the tab on the ladder stop into the slot on the bow.

e Repeat for rear bow.

e TIGHTEN hardware.

ﬁ FRONT BOW SHOWN HERE

Step 10 — Install Ladder Hooks
Using the installed studs and lock nuts on both bows, loosen nuts and slide ladder hook

assembly into place.
e TIGHTEN lock nuts.

7

A=

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST) Page 14



HOl.rnon. Instructions — 40933

Step 11 — Install Latch

e Move rear pan assembly out of
the way to expose the end of the
cross member.

e Using 5/16” x 1" carriage bolts,
5/16” flat washers and 5/16” lock
nuts, bolt through the middle set
of square holes as shown.

e TIGHTEN.

NOTE: Shown without pan for
clarity.

n
Y

g

Step 12 — Install Handle

e Apply sealant to swaged end of
handle.

e Use the hardware in the rear bow
to bolt handle into position as
shown.

e TIGHTEN.

GO BACK AND ENSURE ALL HARDWARE IS TIGHT.
ASSEMBLY AND INSTALLATION ARE COMPLETE.

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST) Page 15



